(4
M
=t

fEFFEIC:

Rebel 103\ TV RAEIFT1/10RT—=IVIFPIRAILRS 14T T—ILRGT
BREY, YTIKHITPY. Y AVH—REDERZBAIET16RU LD
A—F—CELTVE T RETRBDELADT MDEPEEHZIKA
DESRDIBEWFHIEIFTOERI EZTTW,

T THEIICIE, COBERWREAZE ZHATT S,

T.O.P RacingTld. [E#, . 3l BN ERNG SO HERE. X
(FEEFEA. FEFRICEDRETIREER. IXA—VEOREREVE
tTho

ER

AEBENCEUTOFHOATOFERICITBELUTEDFE AT
BEROHZRAN DOEROTTHERTIVSMIL TS NS BHEFED
FORENMEWGFITIT>TT I,

DO THILTENZ FDGE RBREBEDT RI\A RZZF IS, KK
DEREENFEIBEHR BESICEULKHEITZITSLSICLTTFEW. T
B RAGRESREREITGEREVTERT &L,

I TORE BBRICK > TUIIHN R B> TETDTIERELTTE L,
INESBRERGRIFNSBREBFHROFDOBHIBWEFIRE LT TS W/
SIREFENEE ZERHFLAED  EZ—)LREBENSTE-72D LR
ESEFEETE,

FRZERIF. AESREICG>TEFIDOT.E—Y— AE—=RIVH
O—2—%ICF ZNHBLSULTTFEL, Bbﬁﬂn%tk%—@,unb“@
DE I EEHOBRIERRICITE ICRSESOMIFTTEIWN EERFRD
BEIL TWAEDTITRUTIE L. EPEANGL TFIWIE. D
F KR MICTA—IPERHROBNIHDET,
BIETDROEFRIL ERT IR TR TSIV A IctorE
Hbﬂ&?ﬁ(’éﬁﬁﬁ Ljfds\/\ctjh_/fﬁ [JT_FéL\

BIOREED R Y FEEICAN, ZDETEICEFHDOL Y—/\—DXR
AYFEANT TS,

ZAYF =Y BIGEIE LI LY —IN—D XAy F =YD ZFDHIEE
HEDRAYF ZF>TTFIW, JOREBDIEEIF v 7 DIRIL RAIL
EHEHEHSELUTTE W,
BHERETDBEIE/N\yTY—=/vIENAUTTEL,
REROYNDIBEEE T BcHICDH BERREDICEEZEELT
TEW,

FEAT 5. AHDBF. ABREDHITEL, FYELHEIT IR
NDHBIZFAT XERALBVWT TSV, FEDFERIELAVWTTEL,

1. 1.oYAVREICKIDVWTRVWEEE, 811 ABDIES TOER
2. FHXEBEFTEXZ->TWSISA
3. FRWEARAZAN—X
4. NG
5. RE

6. REICL>TERERTZMR. BEtRE

REw XFRADHES N BRDNSHEE

N

BRRBICHLTOES:

BHULBESERIE. HTHBE LY 3 —hZ2BWT TSIV (E— kY
IF1—7  RIFBRT—7ETHER) BECIR. . T — 7L OMKREIC
ERDPIEZEELTTF SV T —TILHEIC bob\@?&‘f»éhﬂ\é%
% EREUTT IV ORI I —DEAEF Y7 U B UBATHNIE
B EERZEL.U-oHODEERLTT I,
TIA—=IDHZT—TINELERLTERULRWTTIW KEBKRT. A
K ICEDYa—NERIT N HDET,

ﬂiﬁw\/TU —/X\TU—FavhO—J)LOREBEET

RIS, ZEED/INT—HEEDEHIENMARLIRD E T EARE
B UVIBHELES. I ITIREFRIET SN,
BELRWEEIE /Ny TFY—EALTT S,

Ny TFY—=%RRUID Ny T =T =T ILEPR LD LIBWT TS
Wb U BBREIFRD/N\yTY—HDY3—~F2EHLZ300WDEAH K
BEINMKPBERZ FHRLEXT,

ZEW OXEEEN\YT)—DORBICIE HEEBINFKEREZFEATS
Wo 9| FEEERDEGEIY =27 ILICHE>TEULLERTEL,

BAEAEGAE XIFFRAEBEFDOERATEARKEL. BRTT,
EiRUBR 82958 N\vT)—%EH. BEDHZRICITEEICEE
[ciah K Zs|IER ZUET,

HU. é’oﬁb\o)/WTU NEXER ERICEHREICHIGEIEIRE
KOHD a3 v 7 ICHER ERZ UVEIR RIBELTT I,
EEICHERDOF v I BIZIET—TIV. 757 r—A MDEER
ExE PIFv/UREGZERUVOSERTZES0MFTTSE
W

FEROPEIF. Va3 —MNIBREREBRGAEREZBELEIDTRL
TITHREW TR,
FRERTRIFBICHAEBESENSTZT7ZALTT IV,

NNy TI)—WEEEBFEF > TWBERICIF. BRBZULBRVWTT I,
FERBENYT)—EREF >TVWEITOT. ETTERENTNZETHE
BEE ZTTFESVWZEMANYT—P HOESRFKELEYa—~
SERL5% ERMBEEMIETLBVTT I,

BENLGA RONMNCETERIEL. Y3 —MUBWESICLTTS
Wo NyTFU—DREFEICIFEEZFEIRUTKDFITIETRVWLSE
BEUTTFE L,

DEBRFEE (FYMIBULTEEA)

EIEHE

ZIEH

EEMA/N\YTY—

AE—KkIa>kO—5—(ESC)

AFTF7IYVT Y—iK

5409 AT E—F — XIFT IV LRAE—F—V AT
EZAYET(64EyF)

48V, 4L HTC N\yFU—/)Cy o XIGEE RNy TU—/Cy Y
1/10 27 =)L 7—=)LRGTART«1—

ZOYMNYUFPR 7147y~

DEBTIEEF(FYMIRBULTEEA)

1.5 mm, 2.0 mm, 3.0 mm "ABLVF
55 mm, 7.0 mm "BYITYRLYF
EFI—RIZ7NAT
=2\ I LYF

JEXR/ER

FrN\— =

Ny TI)— ANV TIT—7
ey ==l Vo SN I ut)

Ia—vIAI

AZANTVR FI7TVR . I34 VN UR
BRORTr—H

Rebel 10D MIGHE DIEBESE, B8 R EUR W E TR K
HTEUN,

COEERNY Za7ILICiE. By NPy 7Y —MDMEBULTCET DT . CHE
Dy 7Yy TT—45 EEITERALTT 2,

Enjoy building and driving your Rebel 10!!

\
Page 1




INTRODUCTION

BEFORE YOU START

The Rebel 10 is a professional 1/10 scale rear-wheel drive World GT
competition car and should be built only by persons aged 16 years or
older with previous experience building and operating R/C model cars.
This is not a toy and is not intended for use by beginners or by children
without direct supervision of a responsible, knowledgeable adult. Read
the instruction manual carefully before building.

T.O.P. Racing shall not be liable for any loss, injury or damages, whether
direct, indirect, special, incidental, or consequential, arising from the use,
misuse, or abuse of this product and/or any product or accessory required
to operate this product.

GENERAL PRECAUTIONS

» This product is not suitable for children under 16 years of age without
the direct supervision of a knowledgeable adult.

» Assemble this kit only in places away from the reach of small children.

« First-time builders and users should seek advice from people who have
building experience in order to assemble the model correctly and to
allow the model to reach its performance potential.

» Exercise care when using tools and sharp instruments.

» Take care when building, as some parts may have sharp edges.

» Keep small parts out of reach of small children. Children must not
be allowed to put any parts in their mouth, or pull vinyl bag over their

immediately if the car starts to slow down.

When not using RC model, always disconnect and remove battery.

Do not disassemble battery or cut battery cables. If the running
battery short-circuits, approximately 300W of electrical power can be
discharged, leading to fire or burns. Never disassemble battery or cut
battery cables.

Use a recommended charger for the receiver and transmitter batteries
and follow the instructions correctly. Over-charging, incorrect charging,
orusing inferior chargers can cause the batteries to become dangerously
hot. Recharge battery when necessary. Continual recharging may
damage battery and, in the worst case, could build up heat leading to
fire. If battery becomes extremely hot during recharging, please ask
your local hobby shop for check and/or repair and/or replacement.
Regularly check the charger for potential hazards such as damage to
the cable, plug, casing or other defects. Ensure that any damage is
rectified before using the charger again. Modifying the charger may
cause short-circuit or overcharging leading to a serious accident.
Therefore do not modify the charger.

Always unplug charger when recharging is finished.

Do not recharge battery while battery is still warm. After use, battery
retains heat. Wait until it cools down before charging.

Do not allow any metal part to short circuit the receiver batteries or
other electrical/electronic device on the model.

Immediately stop running if your RC model gets wet as may cause short
circuit.

Please dispose of batteries responsibly. Never put batteries into fire.

N

head.
» Immediately after using your model, do not touch equipment on the EQUIPMENT RECOMMENDED (NOT INCLUDED)
model such as the motor and speed controller, because they generate

high temperatures. You may seriously burn yourself by touching them. * Radio Transmitter

» Follow the operating instructions for the radio equipment at all times. » Radio receiver

» Do not put fingers or any objects inside rotating and moving parts, as + Batteries for Transmitter
this may cause damage or serious injury as your finger, hair, clothes, + Electronic Speed Control
etc. may get caught. + Steering Servo

* Be sure that your operating frequency is clear before turning on * 540 Type Motor or Brushless Motor System
or running your model, and never share the same frequency with + Pinion Gear (64P)
somebody else at the same time. Ensure that others are aware of the * 4.8V, 4 Cell Sub-C Battery Pack or suitable Li-Po Pack
operating frequency you are using and when you are using it. * 1/10 Scale World GT Body Shell
» Always turn on your transmitter before turning on the receiver in the car. * Front and Rear Tire Set
Always turn off the receiver before turning off your transmitter.
» Keep the wheels of the model off the ground when checking the TOOLS RECOMMENDED (NOT INCLUDED)
operation of the radio equipment.

» Disconnect the battery pack before storing your model. * 1.5mm, 2.0mm, 3.0mm Allen Wrench
» To prevent any serious personal injury and/or damage to property, be * 5.5mm & 7.0mm Hex Socket Wrench
responsible when operating all remote controlled models. * Modelers Craft Knife

» The model car is not intended for use on public places and roads or * Turnbuckle Wrench
areas where its operation can conflict with or disrupt pedestrian or + Calipers/Ruler

vehicular traffic. » Camber Gauge
* Do not use your model: + Battery Strapping Tape
1. Near real cars, animals, or people that are unaware that an RC car * Instant Glue/Thread Lock
is being driven. » Shock Oil
2. In places where children and people gather » Thrust Grease, Diff. Grease, Joint Grease
3. Inlimited indoor spaces + Paint (for Bodyshell)
4. In wet conditions
5. Inthe street NOTE:
6. In areas where loud noises can disturb others such as hospitals
and residential areas * The Rebel 10 chassis uses the best available components. All
7. Atnight or anytime your line of sight to the model may be obstructed replacement parts can be purchased from your local hobby or model
or impaired in any way. shops who carry our products.
To prevent any serious personal injury and/or damage to property, please + This instruction manual contains a blank setup sheet for your own setup
be responsible when operating all remote controlled models. record.

ELECTRICAL PRECAUTIONS
Enjoy building and driving your Rebel 10!!

» Insulate any exposed electrical wiring (using heat shrink tubing or
electrical tape) to prevent dangerous short circuits. Take maximum
care in wiring, connecting and insulating cables. Make sure cables
are always connected securely. Check connectors for if they become
loose. And if so, reconnect them securely. Never use R/C models
with damaged wires. A damaged wire is extremely dangerous, and can
cause short-circuits resulting in fire.

* Low battery power will result in loss of control. Loss of control can
occur due to a weak battery in either the transmitter or the receiver
Weak running battery may also result in an out of control car if your
car’s receiver power is supplied by the running battery. Stop operation

Page 2



STEP 10,11 & 13DEELESE R / IMPORTANT NOTES FOR STEP 10, 11 & 13

/ —

(6

ERY MR—ILAS D25 U TCEET BETERY M/ Ty

STEP 10 55 RRIZDSKD  EfFDTHEET, ETRY MR—ILIED
IEDIHS. ERY MR—)L BBUHISSUTEERT S
FTERYNITYRRIZREDET,
Note: Pay attention to the orientation of the pivot socket
insert. Tighten the pivot socket screw very slowly until
the pivot ball is barely free to rotate. If the pivot ball starts
to bind, untighten the pivot socket screw until the pivot
\ball becomes barely free to rotate again. J

@ (EE: ERYNTY R Y — hOMBAFICES, )
N

EERD UV VOMEBRHTER YV OMGICH A RRATU Y TN ABMANHDET E
Ry RMR—ILMBS U TEER 32 F THIHEFTTM2X7 mMmF T ANY RRIZD D EMHHFETHLE
Ry RMR—ILINEDLIEDIRH S, ERY MR—ILABONESUTEERT X TRIEERDET, from STEP 1
Note: Pay attention to the orientation of the link. There is a recess area at both ends of the link for the
side spring to fall into. Tighten the M2 x 7mm chess head screw very slowly at both ends of the link until
the pivot ball is barely free to rotate. If the pivot ball starts to bind, untighten the screw until the pivot ball
becomes barely free again.

A2 : :
O [Tl [Tl I O |

g

STEP 13 h'5
from STEP 13

(B JORTL—ROh—ROHBEERTEIH.M3 )
KIGDEFERUERIC2D7R (—D2DHRLTWET)ZTID,
ZOHRTIERIIRUAHE T ZOEADRSIE F2cLT
TEWVEFNTHNE DB RDIBEET,

Note: To avoid breakage of the carbon material of the cross
brace, pre-tapp the 2 holes (ONLY one shown here) with an
M3 tapper before screwing in the set screws. Do it ONLY for
half the depth of the holes: otherwise the holes will become

\too losse. /

/

Page 3 lﬂ

RACING,



A7—70Y 3 ANR>Y 23> | LOWER FRONT SUSPENSION

// STEP 01

@ FRAXTY ATk

1 _-/]’ Suspension Mount Insert

JAVk AT~ L @/)

Front Suspension Arm | 1\

7OV NFRRY Y 3VR—=)b
Front Suspension Ball

70OV~ YR7—L
PC-RMASO1 Front Suspension Arm X2 \
PC-RSUOO3RD g oXo¥bted b x 6

Suspension Mount Insert

7O MRy Y3V R—)L
PC-RSU010 Front Suspension Ball x2

ER AERosshOr—T0Oy kAN
>y a vk E—CHEN TAEER
Note: Make 2x identical lower front suspension
assemblies shown in the diagram on the left.

N\

STEP 01 #&7
STEP 01 FINISHED

ERD EAQT7—YARYYaVIFE—ICBMTET,
MoEEh, FAMICTAIIY MUY — MO LB
ICREDIFT TEL,

Note: The left and right lower suspension assemblies are
identical Pay attention to the orientation of the suspension
mount insert for each location as shown.

/ STEP 02

UFPITAT FIvARY—
Reactive Adjuster

M2.5 x 6mm REAY KRR
M2.5 x 6mm Button Head Screw

M2.5 x 8mm RE Ay RRY
M2.5 x 8mm Button Head Screw

7O0YRNIARTLAF2—7
Front Cross Brace Tube

Ty~ VEVRILY—
Upper Hinge Pin Holder

=2 N
[T
ZT0 STEP 01 75
S n@) from STEP 01

M3 x 8mm RY Ay KRR
M3 x 8mm Button Head Screw

FyIR—erIEVRILY —
PC-RMAS02 Upper Hinge Pin Holder X2 \
PC-RSUOO2RD (20717 7v2s— x 2

Reactive Adjuster

PC-RCHO013RD JOYRNIARTLAF2—7 X2

Front Cross Brace Tube
M3 x 8mm RY Ay KRR

PA-BM0308BK M3 x 8mm Button Head Screw x4
M2.5 x 6mm RE Ay KRR

PA-BM2506BK M2.5 x 6mm Button Head Screw X 2

PA-BM2508BK M2.5 x 8mm REF Ay RRY ¥ 4

M2.5 x 8mm Button Head Screw

JER: Step 02(3A7—7AY MNFARY Y 3V HRIOD #
Y TERUTERIERIRBECERTHEITE I AR
HUTHIRCEDLSITITVED,

Note: Step 02 shows the the right hand side of the lower
front suspension assembly. Assemble the left hand side
the same way but symmetrical to the right hand side.

(

STEP 02 #§7
(BERO#ERLTEY)
STEP 02 FINISHED
Only Right Hand Side Shown)

Page 4

RACING, “



7vIN—70OY M 2> 3> | UPPER FRONT SUSPENSION
/'STEP 03 \

20mm Tie Rod

6.
20mm F-0Ov bk %:

m
. -
[] i STEP 03 18T

(GRIDOHERLTEY)
STEP 03 FINISHED
(Only Right Hand Side Shown)

FyIN—=TFALyhk
Upper Eyelet

I
o 7yIN— A-F—LA

Upper A-Arm

C B ATV ARY Y3 VSR — IR TE S, )

Note: The left and right upper suspension assemblies are identical.

EED PyN—T0OY R MRRY Y3V ER
DESICA—IC2 DML TET,
Note: Make 2xidentical upper frontsuspension
assemblies shown in the diagram above

7YIN— A-T—LI

i X 2
PC-RMAS02 Lope AT
FYIR— FPALYh 2
Upper Eyelet X
20mm 1Ay k
\ PC-RLK001 20mm Tie Rod X2 /

0OV R ARY Y3y | FRONT SUSPENSION
/STEP 04 \

L

ER AAYARYY I VIERTRICHEIITET,
Note: The left and right suspension assemblies are symmetrical.
70y MFRRY Y 3 VR—)L FyIR—erIErIYy7-1.5mm
‘ Front Suspension Ball Upper Hinge Pin Clip - 1.5mm
= ) FyIR—erIErY)y7-0.5mm
M3x3mm 1EX> [ Upper Hinge Pin Clip - 0.5mm
/@\ M3 x 3mm Set Screw
N /

TyI—erIEVIIYT -1.0mm
Upper Hinge Pin Clip - 1.0mm

STEP 04 #£7
(BRIDHERLTEY)
STEP 04 FINISHED
(Only Right Hand Side Shown)

FyIN—=F—LbrIEY
Upper Arm Hinge Pin

ER ARYARY Y3V OEIZOHBIE EORDBED T, AR
VY AVICHMMCIEB K S LT ERICART AR Y 3V E BT TEY,
Note: The instruction for making the right suspension is shown in the

TyI\—er IV )y T-1.5mm

above diagram. Simi!arly, make the left suspension assembly symmetrical Upper Hinge Pin Clip - 1.5mm X2
to the right suspension assembly. PC.RMCS05 SO N—Ev S5y - 1.0mm 5
Upper Hinge Pin Clip - 1.0mm X
FyIN—kerI ey y7-0.5mm 2
Upper Hinge Pin Clip - 0.5mm X
FYIN—F—LEvIEY
PC-RSU009 Upper Arm Hinge Pin x2
JOY ARV Y3 VIR—)L
PC-RSU010 Front Suspension Ball x2
M3 x 3mm 1 EXY
\ PA-SS0303BK M3 x 3mm Set Screw X2 /

Page 5



70V ARV 32 (HiE) | FRONT SUSPENSION (cont’d)

/'STEP 05 (2 DTERX / Make 2) \

= Z0OYRAZUS 0.45mm x5 I
;::,‘; Front Spring 0.45mm x 5 coils
=
=
0.5mm F>TEVVL =
FE A—DF VI EVE2DMEITED, 0.5mm King Pin Shim @_ ATIVTHYT
Note: Make 2x identical king pin assembly Spring Cup
=
S ZOYRRZY>Y 0.45mm x5 31 < Szt
PS-PFL04550 Front Spring 0.45mm x 5 coils X2 ,‘:J'
PC-RGSUO1 P x 2 @
2.0mmEZUv7 e
0.5mm F2TEVL > omm E—Clipj — |xoey
AW-KS050RD 0.5mm King Pin Shim X2 King Pin
s STEP 05 #&T
PA-ER0020 Pl x2 (ERHOBERLTET)
: STEP 05 FINISHED
\ PC-RMDS06 ATIYT DT X 2 T (Only one assmebly Shown) /
Spring
/ STEP 06 (E’DTJEE | Make 2) N\
EE A7 YIS—YRRY Y 3V R — I TET,
Note: The left and right upper suspension assemblies are identical.

2F7VyTTavY
Inline Steering Block

STEP 06 #&T
(BRIDHERLTEY)
STEP 06 FINISHED
(Only Right Hand Side Shown)

AV K77 A
Inline Front Axle

AFFIYTTOvY
PC-RMAS06 Inline Steering Block x2
0V K772V
\ PC-RGDTO1 Inline Front Axle X2 /

/' STEP 07 \\

( ER: AT ANRY Y3 VARG TES, )
N

ote: The left and right suspension assemblies are symmetrical.

FUTEV VI -2.0mm
King Pin Shim - 2.0mm

2.0mmEZ U7 272Vl - 0.5mm STEP 07 &7
2.0mm E-Clip _ |——o €& King Pin Shim - 0.5mm (Efg?gfﬁ%;ig)

(Only Right Hand Side Shown)

FYUEY VI -1.0mm
King Pin Shim - 1.0mm

FYUEV VL -3.0mm
King Pin Shim

STEP 06 15
from STEP 06

M3 x 3mm 1 EXY
M3 x 3mm Set Screw

M3 x 3mm 1 EXY

PA-SS0303BK M3 x 3mm Set Screw x2
FTEY Y -0.5mm

AW-KS050RD King Pin Shim - 0.5mm X2

ERD ARATARY Y3V OBEIOFHBEIR EORDBD T, TR AW-KS100RD 2 IE YL - 1.0mm x2
N2 VIR B LS ICU T ARICERT AR 2 3V %I T, King Pin Shim - 1.0mm

Note: The instruction for making the right suspension is shown in the AW-KS200RD FYTEVVL - 2.0mm 2

above diagram. Similarly, make the left suspension assembly symmetrical King Pin Shim - 2.0mm X
to the right suspension assembly. AW-KS300RD zﬁgﬁiéﬁﬁggﬂﬂ X 2
§ PA-ER0020 o et 2 J

Page 6



70OV M ARV Y3V (%) | FRONT SUSPENSION (cont’d)

M3 x 8mm [MEX
M3 x 8mm Countersunk Screw

N\

STEP 07 87
(EROHERLTET)
STEP 07 FINISHED

: (Only Right Hand Side Shown)

JOYMNFARY Y3V TP —LAR—H—(2 mm)
Front Suspension Arm Spacer (2mm)

TAYRF—LIIV N
Front Arm Mount

PC-RSU005RD

TAYIIARY 2 Y7 —LANR—H—(2 mm) X2

Front Suspension Arm Spacer (2mm)

PC-RGCHS03

TOYRP—=LIIV N
Front Arm Mount

X 2

PA-SC0308

M3 x 8mm MEX
M3 x 8mm Countersunk Screw (Silver)

x6/

//STEP 09

FVIN—0UV T 30E
Damper O-Ring 30-deg

ZOYKIAORTL—RAVH—h
Front Cross Brace Insert

M3 Fv b

STEP 08 H'5
from STEP 08

N

ER AAETARYYI VBT, RO
SITHIRRIICITVWE T,
Note: Assemble the right and
suspension assemblies as shown in the
figure, in a symmetrical way.

left

A=

M3 x 8mm ME X
M3 x 8mm Countersunk Screw

Main Chassis

M3 Fv b

PA-FNOOM3 V3 Nt x 6
=Y

PC-RGCHS01 s x 1
7OYRIARTL—RA Y —h X 1
Front Cross Brace Insert

PC-RCHO14 FUIR—0U Y 30 1

Damper O-Ring 30-deg

)77 2+—</ | REAR CHASSIS

M3 x 8mm ME X

PA-CM0308BK M3 x 8mm Countersunk Screw x6 /

/ STEP 10

E-9—TL—h

ERY KTy Ry
Pivot Socket Screw

Motor Plate

XOVRNIL—h
Mount Plate

N

EERD ERYMR—ILOEBENURKBESBRWREICERY XY

— RV DT,

Note: Tighten the Pivot Socket Screw as far as it does not bind the free

ERY KTy Ry
Pivot Socket Insert

T

ERy hR—IL
Pivot Ball

Bottom Pivot

IRRLERY Ry~

Socket

M3 x 6mm ME X
M3 x 6mm Countersunk Screw

movement of the Pivot Ball.

RELATL—h
Bottom Plate

IREATZL—h

PC-RCHS005 Botiom Plate x1
PC-RCHO08RD o o X1
PC-RCHO09RD M x 1
PC-RMAS04 Bt Pt Sorted. x1
PC-RSUO11 UM x1

St Sortet o x1
PC-RSUO13RD N 1

Pivot Socket Screw

PA-CM0306BK

M3 x 6mm ME X

M3 x 6mm Countersunk Screw

x5 /

Page 7

RACING; “



/ STEP 11

EmRy MR—IL
Pivot Ball

M2 x 7 mm FTAANYRRY
M2 x 7mm Chess Head Screw

M3 x 6mm ME X

M3 x 6mm Countersunk Screw

ERy hR—IL
Pivot Ball

M3 x 8mm MEX
M3 x 8mm Countersunk Screw

|_

x4 (Oj j f

ERY hR—IL
Pivot Ball

!

M2 x 7 mm FL ANV KXY
M2 x 7mm Chess Head Screw

EmRy hR—IL

Pivot Ball

M3 x 6mm MEX

M3 x 6mm Countersunk Screw

PC-RMDS04 LJ| :ka )
Pe-RSUol! ”
PA-FNOOMS e sk —
PASOMROTBK e s X
PA-CM0306BK mg i gmm Jéﬂolfriersunk -

M3 x 8mm ME R

\ PA-CM0308BK

M3 x 8mm Countersunk Screw

X2

D7YA R AR>YS 3> | REAR SIDE SUSPENSION

/'STEP 12 (2 DTERX | Make 2)

YA RRT>20.55mm x 631l
Side Spring 0.55mm x 6 coils

ATV TIvRE—
Spring Adjuster

STEP 12 187
STEP 12 FINISHED

ATIVT T IvRE —
PC-RMBS04 Spring Adjuster X2
PS-PS05560 YARRTV>70.565mm x 6311

Side Spring 0.55mm x 6 coils

Page 8

RACING, “



// STEP 13 N\

R—ILRZ Y~
Ball Stud

M3 x 10mm - EXR>
M3 x 10mm Set Screw

M3 x 6mm MEX
M3 x 6mm Countersunk Screw

J0OR TL—R
Cross Brace

ERD W—RUMOBIEZER < feslc. 2B DI E
M3RUETID TERIIBL KT ZDBRNDFE D DRSNS
ICLUTTF IV ZEDTRHRVE NHAESARDIBEET,

Note: To avoid breakage of the carbon material, pre-tapp ]gmx ;t:nzg’ﬁﬁ
the 2 holes with an M3 tapper before screwing in the set

screws. Do it ONLY half the depth of the holes; otherwise
STEP 12 5
from STEP 12

the holes will become too loose.
M2.5 x 6mm ME 2

M2.5 x 6mm Countersunk Screw

STEP 11 15
from STEP 11

M3 x 6mm [ME X
M3 x 6mm Countersunk Screw

JAX TL—R
PC-RGCHS02 Cross Brace
18mm A¥ V47
PC-RCHO015RD 18mm Standoff x2
R—ILRAZ Y~
AW-HBS004H Ball Stud x2

M3 x 6mm [MEX

PA-CM0306BK M3 x 6mm Countersunk Screw x4
M2.5 x 6mm [MEX
PA-CM2506BK M2.5 x 6mm Countersunk Screw x2
M3 x 10mm 1 EXY
\§ PA-SS0310BK M3 x 10mm Set Screw X2 J/

Page 9

Y]



Y 7H A RY 2RV (<) | REAR SIDE SUSPENSION (cont’d)
/STEP 14 \\

(o i R—ILAY7 - 8.75mm
M2.5 x 6mm MEX Ball Cup - 8.75mm

M2.5 x 6mm Countersunk Screw

<
=

Damper Rod

el i N —F1—7
@ Damper Tube
Ay o F i
&= ) —
i i
i 1
g DERZA S
: Shock Mount
!
&> g
)}
N

I

I

|

I

; M3 x 8mm 1 EXY
- M3 x 8mm Set Screw
&)

L T TIS SER: 2D
M2.5 x 6mm ME2 U o stud ;
M2.5 x 6mm Countersunk Screw N Note: Make 2

—

M2.5 x 6mm ME X
M2.5 x 6mm Countersunk Screw

PC-RMBS01 ;;JCLZ;JZ 5 &75mm 4
PC-RCHS006 s/hic/kal\Z:Jr; " x 1
PC-RCH011RD g’a‘/m’p\"e—rv;‘ulbj 2
PC-RCHO12 barmper Rod x2
AW-HBS004H e 3
PA-CM2506BK mig X 2m ﬂcﬂofriersunk Screw x5

\_ PA-SS0308BK M3 x 8mm 457 x4 /

M3 x 8mm Set Screw

Page 10

Y]




Y7ty —H A3 | REAR CENTER SUSPENSION
/'STEP 15 \

Y5 —23vyIZX7U>7 1.1mm X 8 coils VavoFvyIVT—F—
Center Shock Spring 1.1Tmm X 8 coils Shock Cap Retainer

avIRTIVT ) T—F—
Shock Spring Adjuster

g

AR—IL7v7 - 16 mm §§ _l SRV IEARY 8 B—
Ball Cup - 16mm \ Shock Piston
- 2aviFxvy7
| Shock Cap
- 1.5mmEZYUv7
VER P e 1.5mm E-Clip
Shock Bladder - -
( PENVAZA AN
g Shock Shaft
M3 x 3mm 1 ERY
M3 x 3mm Set Screw EE: 45wt Vv \e)
™) 2 A1) (558) EH
Note: Use 45wt shock
Qil (sold separately)
STEP 15 FINISHED
R=ILHYT - 16 mm
PC-RMBS02 Ball Cup - 16mm x 1
SRV AT —F— PC-RMBS03 o2 x 1
T— Shock Guide Retainer - g
2 avIRT—
i PC-RSH001 Shock Body x1
NECI PRI VavyFeyIUT—F—
@ Shock Guide PC-RSHO02RD g0k Cap Retainer x1
: Vv IHARYT—F—
,® So95 0050 g PC-RSHOOSRD Shock Guide Retainer x 1
Nzt Shock O-Ring d RTIVT)TF—F—
X I PC-RSHO004RD Shock Spring Retainer x1
:l t SRV IRT IS T—F —
| s PC-RSHO005 Shock Spring Adjuster x1

Shock Shaft

- 5 SavIPANY

E:E PC-RSH007 Shack Piston x1

:%’ PC-RSH008 Jav ok 1
Sy R — é PC-RSH009 g3y X 1

Shock Bladder

Shock Body
PP-012200 2377 00¥7 x 1
Shock O-Ring
Yy —23vIXT7VrY 1.1mm X 8 coils
PS-PC11080 Center Shock Spring 1.1mm X 8 coils x1

2avIRTI T )T —F—
Shock Spring Adjuster j:\\r NN N
:‘ PC-RSH006 g x 1

1.5mmEZJv7
PA-ER0015 L omm E-Clip x2

M3 x 3mm 1 EXY
\ PA-SS0303BK M3 x 3mm Set Screw x1 /

//STEP 16 N\

IR—=JLRZ Y~
Ball Stud

M2.5 x 4mm RE Ay KRR
M2.5 x 4mm Button Head Screw

STEP 16 #&7
STEP 16 FINISHED

M2.5 x 6mm [MEX
M2.5 x 6mm Countersunk Screw

FUTFEYIVIRIVE
Antenna & Shock Mount
PC-RCHS002 Zavs57— x 1

Shock Tower

PC-RMDS02

R—JLRZ Y~
‘7 AW-HBS004H Ball Stud x 1
P8 AvIRITR ' M2.5 x 4mm RG>~y RS
Antenna & Shock Mount 2av8T7— PA-BM2504BK M2.5 x 4mm Button Head Screw X 1
Shock Tower N
M2.5 x 6mm MEX
\ PA-CM2506BK M2.5 x 6mm Countersunk Screw X 2 /

Page 11



D7 7—YARY 3V (§5E) | REAR CENTER SUSPENSION (cont’d)
/STEP 17 N\

M3 x 8mm ME X
M3 x 8mm Countersunk Screw

M3 x 8mm MEZ
\ < PA-CM0308BK M3 x 8mm Countersunk Screw x2 >

D779 RILFt>7)— | REAR AXLE ASSEMBLY
/STEP 18

M2.5 x 8mm REUAYRRY .
M2.5 x 8mm Button Head Screw =

M2.5 x 8mm &>~y RF e
M2.5 x 8mm Button Head Screw

FIVAY—F21—7
Adjuster Tube

STEP 17 15
from STEP 17

NF7UVT Fv)7 B
Bearing Carrier B

1/4 x 318 R—)LRFU> Y
1/4 x 3/8 Ball Bearing

PC-RMAS07 NFUYT F¥UFB X2

Bearing Carrier B

PIVRI—F1—7
PC-RCH010RD Adjuster Tube x1

114 x 318 R—ILARF U2
RA-5B0168 1/4 x 3/8 Ball Bearing x2

M2.5 x 8mm Button Head Screw

Page 12 lﬂ

RACING,

N\ PA-BM2508BK M2.5 x 8mm Ty KR 4 p,




YFPF7HANFErT)— (=) | REAR AXLE ASSEMBLY (cont’d)
/STEP 19

STEP 18 15
from STEP 18

2mm Axle Spacer

@ 2mm 79 Z)VANR—H—

U779 Z
Rear Axle
M2.5 x 6mm RNy KRR
M2.5 x 6mm Button Head Screw
U779 Z)
ENT PC-RDT001BK Rear Axle x1
Left Hub EINT
. PC-RGDTO02RD x 1
| 2mm 79 ZJLAR—H— Left Hub
2mm Axle Spacer 2mm 79 Z)VANR—H—
AW-AS200RD 2mm Axle Spacer x2
M2.5 x 6mm RET Ay KRR
\ PA-BM2506BK M2.5 x 6mm Button Head Screw X 2 /

V7 777L>v)L | REAR DIFFERENTIAL
/ STEP 20

STEP 19 h'5
from STEP 19

a7
Diff. Ring

TINT—
Differential Collar

TIIVITTIN—1/8" 9
Ceramic Diff. Ball 1/8” (\_

1/4 x 3/8 R—)LRFU> Y
1/4 x 3/8 Ball Bearing

ZJX—F7 64P 100T

ER BERRCADETT70EDEE T7 =oTon
Spur Gear 64P 100T

FPIvARNFY NeEEE=S Differential Nut
Note: Use the differential adjust nut to adjust the
tightness of the diff. according to track condition.

TI7Fvhk
PC-RMCS04 Differential Nut x1
2/S—=F7 64P 100T
SG-K64100 Spur Gear 64P 100T x1 BT 1/4 x 3/8 R—ILRF U2
HI\T Right Hub 1/4 x 3/8 Ball Bearing
PC-RGDTO3RD Right Hub X1
FINT—
PC-RDTO03RD Differential Collar x 1
FTIUVY
PA-DR0001 Diff. Ring X2
TIIVITTIN—1/8"
PO-CDB112BK Ceramic Diff. Ball 1/8” x 12
1/4 x 3/18 R—ILRF >

\ PA-SB0168 1/4 x 3/8 Ball Bearing x3 /

Page 13




ATF7PVI 7> 7V)— | STEERING ASSEMBLY

/ STEP 21

R—=ILAYZ - 16mm
Ball Cup - 16mm

F1Aavk

Tie Rod - 45mm

- 45mm

o S 0 O B

AR EANMICE—0 ¥
A0y RZE2D1ER

symmetrical to each other.

Note: Make 2 identical tie-rods

HY—RE—/\— - s
Servo Saver - Mid Size

R—ILRAZ Y~

M2.5 x 4mm RY >y KRR
Ball Stud M2.5 x 4mm Button Head Screw

R—ILRAZ Y~
Ball Stud

M2.5 x 6mm RT Ay KRR
M2.5 x 6mm Button Head Screw

STEP 20 5
from STEP 20

(D
M2.5 x 6Bmm R Ay RRY
M2.5 x 6mm Button Head Screw
R—=ILAYT - 16mm
PC-RMBS02 Ball Cup - 16mm x4
HY—RE—/\— - R 2
SS-KMO1BK Servo Saver - Mid Size x1
FAAYR -45mm
PC-RLK003 Tie Rod - 45mm x2
R—=ILRZ vk
AW-HBS004H Ball Stud x4
PA-BM2504BK M2.5 x 4mm RV KR X2

M2.5 x 4mm Button Head Screw

PA-BM2506BK

M2.5 x 6mm RE > Ay KRR
M2.5 x 6mm Button Head Screw

X2 /

Page 14

RACING, “



N\VIS— & IRF«1RA M I BUMPER & BODY POSTS

/ STEP 22

RFErRANOA—=ILEY
Body Post Roll Pin

RFPARANT VR —
Body Post Adjuster

RFAIRZ

Tall Body Post

M3 x 8mm [MEX
M3 x 8mm Countersunk Screw

A2

PC-RGCHS05 i x 1
M3 Fv bk

PA-FNOOM3 M3 Nut x3
IRTARZ N
Body Post x2
RTAIRZ b 2

PC-PMQS03 Tall Body Post X

- INVIN= - R=LRF D> 1

Bumper - Hold Down X
RFARARNT I PRE— 4
Body Post Adjuster X
RFRRNOA—ILEY

PC-RCHO19 Body Post Roll Pin x4
INVIR—T A —L

PC-RGCH08 Bumper Foam x 1
M3 x 6mm YAy Ry

PA-BMO0306BK M3 x 6mm Button Head Screw X 3

PA-CM0308BK M3 &mm IlEX x5

M3 x 8mm Countersunk Screw

RFPAIRANT Vv R —
Body Post Adjuster

Bumper Foam

INVIN=TA—LI

ASZAC

R—ILRZ D>
Bumper - Hold Down

Body Post Roll Pin

MRTFARARA—ILEY

RFARZ S

INI\—
Bumper

M3 x 8mm ME X
M3 x 8mm Countersunk Screw

Body Post

M3 x 6mm RF Ay KRR
M3 x 6mm Button Head Screw

Page 15

Y]



12Ny TI—=HAR B —IRI IV R&IRAIL /
ONE CELL BATTERY GUIDE, SERVO MOUNT & WHEELS
//STEP 23 N

EE \yTU—RY Y3 —DNERMTOER
Note: Please refer to the orientation of the battery
positioner in the instruction manual

\\____,/

DABEDFITER
Note: Pay attention to the orientation of th

EE BIFABTREIRTARIN
e
body post adjuster for height adjustment.

NNy FU—RYYar—
Battery Positioner

\‘ Y=Y VY MNB—IR-F v T 54~

Servo Mount - Small Servo - Upright

NyFU—07—5— M3 Ay vk
Battery Locator M3 Lock Nut

STEP 22 h'5
from STEP 22

M3 x 8mm [MEX
M3 x 8mm Countersunk Screw

R 2EIVERDIBA.STEP 26 2EIL/NyTY— Fi1

NyFY—ar—o—
R&UKY3vITIY MESITESER PC-RMDS03 Battery Locator x1
Note: For 2-Cell application, to STEP26 for the 2-Cell Battery PC-RMDS05 Y—RITY NS —R-T v TS5 b X2
Guide & Lipo Shock Mount Assembly. Servo Mount - Small Servo - Upright
NyFY—RYYa+—
PC-RCHS001 Battery Positioner x1
M3 AvoFvhk
PA-LNOOM3 M3 Lock Nut x3
M3 x 8mm ME X
\ PA-CM0308BK M3 x 8mm Countersunk Screw X5 /

Page 16 lﬂ

RACING,



/ STEP 24

FTEYVL-1.0mm
King Pin Shim - 1.0mm

M2.5 x 8mm R Ay KRR
M2.5 x 8mm Button Head Screw

1/8 x 5/16 R—ILRFYU> Y
1/8 x 5/16 Ball Bearing Flanged

1/8 x 5116 IR—ILNTFU> Y
1/8 x 5/16 Ball Bearing

DEIMRA)

LIERIZE DT,

ER RAIILDBRICEDEI D VAANMEREIF S v 7 MTZ o faiAo
IWDBEOZIZ Blch T VLAANBEZBERAIEENURBDIERER

Note: Depending on the wheel chosen, fine-tune the shimming to minimize
play of the wheel along the shaft. Too much shimming would result in
binding of wheel rotation. Wheels are sold separately.

N\

1/8 x 5/16 IR—ILRTF U2 Y

PA-SBO025F 1/8 x 5/16 Ball Bearing Flanged x4
M3 OvoFvhk

PA-LNOOM3 M3 Lock Nut X1

AW-KS100RD o e o x2

King Pin Shim - 1.0mm

PA-BM2508BK

M2.5 x 8mm RY Ay KRRy
M2.5 x 8mm Button Head Screw

x8/

52X | FINISH UP

//STEP 25

REBEL 10
ET
DRABHNEVERULT,

o~
=

REBEL 10
IS READY
TO BE RUN

Page 17

RACING, “



2€IINYTI—HARKIRY 3y IOV MEILT /
TWO CELL BATTERY GUIDE & LIPO SHOCK MOUNT Assembly \
/ STEP 26

M3 x 6mm ME X 2EILIIRY 3y IRIT~
R—JLRG Yy RAR—H— M3 x 6mm Countersunk Screw 2 Cells Lipo Shock Mount

Ball Stud Spacer CCGRR

.0\

IR—ILRZ YR
Ball Stud

M2.5 x 6mm [MEX
M2.5 x 6mm Countersunk Screw

@ 2€)LUR ZFVRAT
2 Cells Lipo Standoff

M2.5 x 12mm MMEX M3 x 8mm ME R R—=ILRZ YR

M2.5 x 12mm Countersunk Screw M3 x 8mm Countersunk Screw AW-HBS004H Ball Stud x1
AW-S2650RD Bl Sud Spncer x1
PC-RGCHS04 2 Gola Lo Snack ttoumt_____ X1
PC-RGCHO7RD S X 1
PA-CM2506BK mgg i gm J(])ﬂo[jriersunk sorew X 1
PA-CM2512BK mgg i gm Jéﬂofr?t\ersunk Screw X 1
PA-CM0306BK mg i g$$ J(]Zj:i)ll:;rf:ersunk Screw x2
PA-CM0308BK M3 x Bmm ILEX X2

M3 x 8mm Countersunk Screw

REBEL 10
IS READY
TO BE RUN

REBEL 10
E1T
DORBHBWVWE LT,

Page 18 RACING, “



tyr1> 588 | SETUP RECORD

F50: A rSv2: N
Name: Date: Track:

Egs: i . BE:

Country: Condition:_Medium Temperature:__20 C

Z0Y kI bk I FRONT END:

4 K/\1 k| RIDE HEIGHT 4.5 mm
*+ 29— | CASTER
FvYI\—F7 %)L | CAMBER ANGLE -1.5 deg.
*>4E>HE8H | KING PIN LUBE 20,000 cst
M A€ | NOTES:
— :U—-, [ 1 | gt
ZAYhRTVVT | SERVO SAVER SET
FRONT SPRING

—| L 0.45 x 5.5 (Silver) |

@
AN

YARY 3y ROV IY—h]
0 Y7 | O-RING

SUSUPENSION MOUNT INSERT
30 deg

~NJwide FYIN=TF—I YTV
ey 7, UPPER ARM MOUNTS

e
Ax] Narrow { )
N J 8 1311 Upper
) T X middle
Lower

t>#%— | CENTER: “41% | TIRES:
3y927Y>% | SHOCK SPRING | 1.1m x 8 (Copper) 70> k944 | FRONT TIRES
tyy— vavy Kyvavi
CENTER SHOCK POSITION 23vY#A4)L | SHOCK OIL 45 wt. 4% | TIRE Xceed Hard
T T 1 T 117
74—LA > —k | FOAM INSERT nla I P &% | DIAMETER 52 mm
[ 1!
P P KAl | WHEEL std
XE | NOTES: XXX XIXIX]
- P Pt #xhn#l 1 ADDITIVE | Paragon Ground Effect
NyFU— KIDF—] 1 Cell Li-Po i HIHH
BATTERY POSITIONER .

U7#%4¥ | REAR TIRES

2€IINYTFU—=I IV 4
2Cell Battery Mount EE &1 I TIRE Xceed Soft
— . X.X
_ F

i i
1 1
i i
1
= XP( X;XiXiX B2 / DIAMETER 53 mm
i ! E i E | | /&1L 1 WHEEL std
RONT A&l 1 ADDITIVE | Paragon Ground Effect

X¥E NOTES:

U7XV R | REAR END: 57HR—JL / Diff. Balls
- — | 12 Ecs |
= '»))\—F2—7 | DAMPER TUBES =

I | I . 0_mm I |
IO o, ——1F
T = J“_E 2 mm —
[ ] 1 0 mm |
4 KX7J>% | SIDE SPRING —L]
= —10.55mm x 6 (Copper) | —

=
~ FARNA RIRRLATL— ML/ FARNA MR LATL— D
RIDE HEIGHT: SIDE OF &R / RIDE HEIGHT: REAR OF

I I 1 ] BOTTOM PLATE BOTTOM PLATE

T
—{ 52 mn] ]
2 mm

7RF«— | BODY SHELLS ZF 7Y% k5~)L | STEERING TRAVEL X%E I NOTES:
E—%—/MOTOR 27 7YY BE | STEERING EXPO

*7 | GEAR 20y ~UEE | THROTTLE EXPO

J\y5Y— | BATTERY 7L—%* TYRKA1V NI BRAKEE.P.

ESC EvF127 1

ESC SETTINGS XE I NOTES

\ /

Page 19




tyFo>J58k | SETUP RECORD
4 _ i3 Aift: rSv2: N

Name: Date: Track:

E£E: ¥ aE:

Country:_ Condition:____ Temperature:

ZAYKRI> [FRONT END:
S K/\1k / RIDE HEIGHT mm
FvAY— | CASTER
F+2\—7> %)L | CAMBER ANGLE deg.
*24EVE5EH | KING PIN LUBE
M A% | NOTES:
=i H—te—N—tvh/
- ZOYhRTVYT | SERVO SAVER SET
: FRONT SPRING —
| o —m

YARYY Y YIVR VY= 1
0 Y% | O-RING SUSUPENSION MOUNT INSERT
] wide FPYIN—=F—L IVVK
g o N

I [
@ :
\ S Narrow

t>%— | CENTER: “41Y | TIRES:
v3vYR7)>% | SHOCK SPRING 701+ | FRONT TIRES
tYy— vavy RKyvavi
CENTER SHOCK POSITION >3v9A4)l | SHOCK OIL “4¥ | TIRE
LB L) LI
Jx—IA V¥ —k | FOAM INSERT i I & / DIAMETER mm
L I | LI
o b 7KL | WHEEL
X¥E /I NOTES: o P
Pl P #N#l / ADDITIVE
NyFI)— RKyvar—| 1 '
BATTERY POSITIONER S S
R I 1)75 4+ | REAR TIRES
2EILINYFU— IV 4 P P
2Cell Battery Mount 8 3 i HE i H i F4¥ I TIRE
- 2 bl b % / DIAMETER mm
1 " 1
9 P P A1l | WHEEL
FRONT AN / ADDITIVE
XE NOTES:
Y77IVR /I REAR END: 777K—JL / Diff. Balls
—\ Y

7//?— F21—7 | DAMPER TUBES ﬁ ----- |
=——
| EE - = ’
ngm *T»rhz?'J/’)/smESPRlNG —L
= —

=
[ 1 1

= FARNA MR LTL— M/ FARNA MR ATL— DR
RIDE HEIGHT: SIDE OF &8 / RIDE HEIGHT: REAR OF
] BOTTOM PLATE BOTTOM PLATE

mm mm I I I
L I ]

i

\'F;I"A

7K« — / BODY SHELLS ZFFPYVJ RS~ | STEERING TRAVEL X%E | NOTES:
E—%—/MOTOR 27 7Y BE | STEERING EXPO

#7 | GEAR 20 MVEE | THROTTLE EXPO

J\yFY— | BATTERY 7L—% IVRKRALV I BRAKE E.P.

ESC EvF1v7 1

ESC SETTINGS A%/ NOTES

\ /

Page 20




IN—Y') Ak

/

N\

REBEL 10 f2#/8—Y U X b

*v b
PC-R10001

Y=y
PC-RCHO0SRD
PC-RCHO09RD
PC-RCHO10RD
PC-RCHOISRD
PC-RGCHO7RD
PC-RCHO19
PC-PMQS03
PC-RGCHS05
PC-RGCHO8
PC-RCH022
PC-RCHS001
PC-RCHS002
PC-RGCHS01
PC-RCHS005
PC-RCHS006
PC-RGCHS02
PC-RMAS07
PC-RMBS04
PC-RMDS02
PC-RGCHS04
PC-RMDS03
PC-RMDS05

V10 Rebel LAJL A—Fw b

Rebel - E—4 —F L— b
Rebel - ¥ v b T L— b5

Rebel - 7O ¥ RE—Fa—T5K (U7)
Rebel - 18mm R 2 > KA+ 7

Rebel 10-2 wILYRREUFFT
Rebel - RF 4 KRR bA—ILEY
Rebel 10- KT 4 RR bt b

Rebel 10 - /32 /8—

Rebel - 182 /8—T +— L
Rebel - 7 775

Rebel - 18y F 1) —RO L 3+ —
Rebel->a vy 427—

Rebel 10- &y —S

Rebel - R kLT L—k

Rebel - 3wy Iv b

Rebel 10-7 BRTL—R

Rebel - R7 1) 5 F+ 1) 7—B (2fF)
Rebel - R TY VT 7 D v 25 —(4f8)
Rebel - 7T+ &¥avyIov b
Rebel 10-2 YRS avIIIw b
Rebel - /Ay F1)—0O4s—4—

Rebel -H—HRTI2 b - RE—LHY—R -7y TS54 FIRT)

KS4TovT b

PA-DR0001
PC-RDT001BK
PC-RGDTO3RD
PC-RDT003RD
PC-RGDTO2RD
PC-RMCS04
PO-CDB112BK

TI2YT fE)

Rebel - YT 79 Rl

Rebel 10- 54 kT
Rebel - FIH5—

Rebel 10- L7 kT

Rebel - 777w (418)

€353y R—IL 18" (1218)

L Zav 24

FR252Z
R168ZZ

YRRUvay
PC-RGDTO1
PC-RCHO11RD
PC-RCHO12
PC-RGCHO6RD
PC-RCHO14
PC-RLKO001
PC-RMASO1
PC-RGCHS03
PC-RMAS02
PC-RMAS06
PC-RMAS04
PC-RMBS01
PC-RMCS05
PC-RMDS04
PC-RSU002RD
PC-RSU003RD
PC-RGSUO1
PC-RSU009
PC-RSU010
PC-RSUO11
PC-RSUO13RD
PC-RMDS06

RF—UR—WAT YT TS5 0T 1/8x5/16 (4E)

RF—IAR—IAT ) 25 1/4x3/8 (28)

Rebel 10- 4 ¥54 > JAYRFIRIL
Rebel - ¥un—F1—7

Rebel - #yn'=ay K

Rebel 10- 7OV AR TL—RFa—T
Rebel- 7AY Y ARTL—RA V¥—k
Rebel - % 4 A F20mm (2{8)

Rebel - 7AY hY AR Y 3 U7 —L(2{E)
Rebel 10- JAY h7—LTH Y b

Rebel - 7 y/A—F—Lt v +

Rebel 10- 1034y RF 7YY TRV (21E)
Rebel - R b LERY bV 4y b

Rebel - R—JL A1y 7 - 8.75mm (5{8)

Rebel - 7 w/S—E VTP EVS Yy Ty k(05 1.0 & 1.5mm &

Rebel - Y >4 (21@)
Rebel - Y7 I T4 TF VX RE—

Rebel - YRR 3 vII Y b ¥ — F3E)

Rebel 10 - F 25 E > 21f)

Rebel - 7 w/8S—7—LE VT E U QfE)
Rebel - 7O bYRR UL 3 UR—)L4{E)
Rebel - ERw b AR—IL(31E)

Rebel - ERY Yy bRIYa—& f H—F

ATV ThyT

2avy?IV—ii—

PC-RMBS03
PC-RSH004RD
PC-RSH005
PC-RSH006
PC-RSH007
PC-RSH008
PC-RSH009
PC-RSH101RD
PP-012200

2AFUT
PS-PC11080
PS-PS05560
PS-PFL04550

R—%7
SG-K64100

Y-y
AW-HBS004H
PC-RLK003
PC-RMBS02
SS-KMO1BK

Toe¥U—
AW-AS050RD
AW-AS100RD
AW-AS200RD
AW-KS050RD
AW-KS100RD
AW-KS200RD
AW-KS300RD
PA-BPS3SV
PA-LNOOM3
PC-RLB001
PA-ER0015
PA-ER0020

R
PA-BM0306BK
PA-BM0308BK
PA-BM2504BK
PA-BM2506BK
PA-BM2508BK
PA-CM0306BK
PA-CM0308BK
PA-CM0310BK
PA-CM2506BK
PA-CM2512BK
PA-SCM207BK
PA-SS0303BK
PA-SS0306BK
PA-SS0308BK
PA-SS0310BK

Rebel - ¥ 3 v 7 ¥+ v F(3A)
Rebel - a vy RFY T Y F—F—
Rebel- a3 w9 RTY VI T O v RE—
Rebel-23 v oo v T+

Rebel- 3 v ER kY

Rebel- a3 vy #i4 K

Rebel - ¥ 3 vy I54—(3M@)
Rebel - 3 v I RT 1 —

Rebel - &3 w4 0-1) >4 (3f@)

Rebel -t 82— 399 RF Y25 L immx 8 #

Rebel - 44 FR T 2 %50.55mm x 6 # (21&)

Rebel 10- 7A Y R T 2 50.45mm x 5.0 # (28)

RIS—FTF 64P 100T - F v ME#E

Rebel - 4.3 R—ILR & v

Rebel 12- 24 By F 45mm (2{&)

R— LA 7 - 16mm (58)
Y—RKt—/N—M i dHA X H_—Lft

Pan Car Y 779 ZAJVAR—4—-0.5mm
Pan Car Y 779 RAJLAR—H— - Imm
PanCar Y 779 ZAJVAR—4— - 2mm
Pan Car ¥ 257 E VA R—4—-0.5mm
Pan Car ¥ > ¥ E Y AR—4H— - Imm
Pan Car ¥ 25 £ Y R R—4— - 2mm
Pan Car ¥ ¥ E Y AR—4—-3mm
RTF 4= v 7 0fF)
M3RF—)LFABYAYIF v (10 f8)
Rebel TH—ILAT v h—

1.5mm E-Z Y v 7 (108)

2.0mm E-9 Y v 7 (30{8)

M3x6mm RE oAy KX 4 1) 12— (10{8)
M3x8mm RZ Ay KR4 1) 12— (108)
M2.5x4mm RE U Ay KR 1) 21— (848)
M2.5x6mm KA Ay KRS 1) 12— (818)
M2.5x8mm R U Ay KR4 1) 12— (818)
M3x6mm I E Z(10{8)

M3x8mm I E X (10#)

M3x10mm ILE X (10{8)

M2.5x6mm I E Z (88)

M2.5x12mm I E X (848)

M2x 7mm F T XAy FE X (8f8)
AF—ILA EFRTM3x 3 (10{8)

RF =LA ERT M3 x6 (10f8)
AF—ILA EFRT M3 x 8 (10{8)
RF—)LA EFR M3 x 10 (88)

REBEL10 A F¥aviR—Y YR bk

FS47o% 7+

PA-DR0003

R—RFYT

PO-CBST07
PO-CB0168
PO-CB025F

YRRy
PC-RSUOOSRD
PC-RSUO06RD
PC-RSUO07RD

AFVT
PS-PC10080
PS-PC12080
PS-PC13080
PS-PFL04555
PS-PFL05055
PS-PS05060
PS-PS06060
PS-PS06560

RI—XT
SG-K64088
SG-K64096
SG-K64104
SG-K48069
SG-K48072
SG-K48073
SG-K48074
SG-K48075
SG-K48076
SG-K48077
SG-K48078

FoeY)—
AW-FNO3RD
AW-LNO3RD
PA-BW0060

FHORD
TI-SF0306
TI-SF0308
TI-SC0306
TI-SC0308
TI-SC0310

1 ERD

PA-$S0303
PA-8S0306
PA-8S0308
PA-SS0310

gE8T7Y2UME)

I3 vIR—WATY 25ty FT.OP RebelA 10 (18)
3529 R—ILRT Y 25 1/4x3/8 inch (118)
53y R—=ILART 2T 1/8x5/16 inch F (1{&)

Rebel - 7AY hHRARY S 3 VT —LAR—H—t v F05,1&2n
Rebel- UZ I T 49 TP X RAE—AR—H—+t v 0.5, 1 & 2mm
Rebel - 7 9 /8—E U O EURILA—RR—4—+ Y k0.5, 1 & 2mm

Rebel - 224 —2 399271 5 1.0mmx 8 &
Rebel - B —2 3w I RT) U5 12mmx 8 %
Rebel - 224 —2 39927 5 1.3mmx 8 &
Rebel 10- 7AY FR T Y 2 5045mm x 5.5 % (21@)
Rebel 10- 7AY FR T 2 50.5mm x 5.5 % (2{&)
Rebel - 4 KR T1) > 450.50mm x 6 % (21&)

Rebel - ¥ KR F1 2 450.60mm x 6 # (218)

Rebel - 4 KR T1) > 50.65mm x 6 % (21&)

R75—%7F 64P 88T
RIS—FTF 64P 96T
RIS—HTF 64P 104T
RIX—FTF 48P 69T
R/5—X7F 48P 72T
R/IX—FTF 48P 73T
R75—X7F 48P 74T
RIXS—FTF 48P 75T
R78—X7F 48P 76T
R/IX—FTF 48P 77T
R75—%7F 48P 78T

TILET Ty by EM3 5 (518)
M3 73 FA402Fy bk @ E)
NFTURY A F5g& 10g

M3x6 F4&URE Ay FRARD6ME)
M3x8 FEURE Ay FAARD (6fF)
M3x6 F4 VIMEEAAE T O(6fE)
M3x8 F4 L MEARAR D (6HE)
M3x10 F 4 VIMEAA A T (6f8)

M3x3mm RF Y LRRF—LABAY Y Y b4 EFT (10 )
M3x 6mm R TV LRARF—ILARAYTY b ERT (10 )
M3x $mm R F Y LRARF—ILAAY Ty b EFT(10 8)
M3x10mm R T Y LARF—=ILARAY 7y b ER TS E)

Page 21




PARTS LIST

/

Kit
PC-R10001

Chassis
PC-PMQS03
PC-RCHO08RD
PC-RCHO09RD
PC-RCHO10RD
PC-RCHO15RD
PC-RCHO19
PC-RGCHS05
PC-RGCHO8
PC-RCH022
PC-RCHS001
PC-RCHS002
PC-RGCHSO01
PC-RCHS005
PC-RCHS006
PC-RGCHS02
PC-RMAS07
PC-RMBS04
PC-RMDS02
PC-RMDS03
PC-RMDS05
PC-RGCHS04
PC-RGCHO7RD

Drive Shaft
PA-DR0001
PC-RDT001BK
PC-RGDTO3RD
PC-RDTO03RD
PC-RGDTO2RD
PC-RMCS04
PO-CDBI112BK

Ball Bearing
PA-SB025F
PA-SB0168

Suspension
PC-RGDTOI
PC-RCHO11RD
PC-RCHO012
PC-RGCHO6RD
PC-RCHO14
PC-RLKO001
PC-RMASO1
PC-RMAS02
PC-RMAS06
PC-RMAS04
PC-RMBSO01
PC-RMCS05
PC-RMDS04
PC-RSU002RD
PC-RSUO03RD
PC-RGSUO1
PC-RSU009
PC-RSUO010
PC-RSUO11
PC-RSUO13RD
PC-RGCHS03
PC-RMDS06

REBEL 10 STANDARD PARTS LIST

1/10 Rebel Pan Car Kit

Rebel 10 - Body Post Set

Rebel - Motor Plate Red

Rebel - Mount Plate Red

Rebel - Adjuster Tube Red (Rear)
Rebel - 18mm Standoff

Rebel - Body Post Roll Pin
Rebel 10 - Bumper

Rebel - Bumper Foam

Rebel - Antenna

Rebel - Battery Positioner

Rebel - Shock Tower

Rebel 10 - Chassis

Rebel 10 - Bottom Plate

Rebel 10 - Shock Mount

Rebel 10 - Cross Brace

Rebel - Bearing Carrier B (2pcs)
Rebel - Spring Adjuster (4pcs)
Rebel - Antenna & Shock Mount
Rebel - Battery Locator

Rebel - Servo Mount - Small Servo - Upright (1pair)
Rebel 10 - 2 Cells Lipo Shock Mount
Rebel 10 - 2 Cells Lipo Standoff

Diff. Ring (2pcs)

Rebel - Rear Axle

Rebel 10- Right Hub

Rebel - Differential Collar
Rebel 10- Left Hub

Rebel - Differential Nut (4pcs)
Ceramic Ball 1/8" (12pcs)

Flanged Steel Ball Bearing 1/8 x 5/16 (4pcs)
Steel Ball Bearing 1/4 x 3/8 (2pcs)

Rebel 10 - Inline Front Axle (1pc)
Rebel - Dampner Tube

Rebel - Dampner Rod

Rebel 10 - Front Cross Brace Tube
Rebel - Front Cross Brace Insert

Rebel - Tie-Rod 20mm (2pcs)

Rebel - Front Suspension Arm Ver.2 (2pcs)
Rebel - Upper Arm Set

Rebel 10- Inline Steering Block (2pcs)
Rebel - Bottom Pivot Socket

Rebel - Ball Cup - 8.75mm (5pcs)
Rebel - Upper Hinge Pin Clip Set (0.5, 1.0 & 1.5mm each 2pcs)
Rebel - Link (2pcs)

Rebel - Reactive Adjuster

Rebel - Suspension Mount Insert (3pcs)
Rebel 10 - King Pin (2pcs)

Rebel - Upper Arm Hinge Pin (2cps)
Rebel - Front Suspension Ball (4pcs)
Rebel - Pivot Ball (3pcs)

Rebel - Pivot Socket Screw & Insert
Rebel 10 - Front Arm Mount

Rebel 10 - Spring Cup (4pcs)

Shock Absorber
PC-RSHSO0IRD
PC-RMBS03
PC-RSH004RD
PC-RSH005
PC-RSH006
PC-RSH007
PC-RSH008
PC-RSH009
PC-RSHI0IRD

Spring
PS-PC11080
PS-PFL04550
PS-PS05560

Spur Gear
SG-K64100

Linkage
AW-HBS004H
PC-RLK003
PC-RMBS02
SS-KMO1BK

Accessores
AW-AS050RD
AW-AS100RD
AW-AS200RD
AW-KS050RD
AW-KS100RD
AW-KS200RD
AW-KS300RD
PA-BPS3SV
PA-LNOOM3
PC-RLB001
PA-ER0015
PA-ER0020

Screw
PA-BM0306BK
PA-BM0308BK
PA-BM2504BK
PA-BM2506BK
PA-BM2508BK
PA-CM0306BK.
PA-CM0308BK
PA-CM0310BK
PA-CM2506BK
PA-CM2510BK
PA-CM2512BK
PA-SCM207BK
PA-SS0303BK
PA-SS0306BK
PA-SS0308BK

Rebel - Shock Set (1set)
Rebel - Shock Cap (3pcs)
Rebel - Shock Spring Retainer
Rebel - Shock Spring Adjuster
Rebel - Shock Shaft

Rebel - Shock Pistion

Rebel - Shock Guide

Rebel - Shock Bladder (3pcs)
Rebel - Shock Body

Rebel - Center Shock Spring 1.1mm x 8 coils

Rebel 10 - Front Spring 0.45mm x 5.0 coils (2pcs)

Rebel - Side Spring 0.55mm x 6 coils (2pcs)

Spur Gear 64P 100T - Kit Std

Rebel - 4.3 Ball Stud

Rebel 12 - Tie-Rod 45mm (2pcs)
Rebel - Ball Cup - 16mm (5pcs)
Servo Savers Mid size w/holes

Pan Car Rear Axle Spacer - 0.5mm (8pcs)
Pan Car Rear Axle Spacer - Imm (8pcs)
Pan Car Rear Axle Spacer - 2mm (8pcs)
Pan Car King Pin Spacer - 0.5mm (8pcs)
Pan Car King Pin Spacer - Imm (8pcs)
Pan Car King Pin Spacer - 2mm (8pcs)
Pan Car King Pin Spacer - 3mm (8pcs)
Body Clip (20pcs)

M3 Steel Nylon Lock Nut (10 pcs)
Rebel Decal Sticker

1.5mm E-Clip (10pcs)

2.0mm E-Clip (30pcs)

M3x6mm Botton Head Screw (10pcs)
M3x8mm Botton Head Screw (10pcs)
M2.5x4mm Botton Head Screw (8pcs)
M2.5x6mm Botton Head Screw (8pcs)
M2.5x8mm Botton Head Screw (8pcs)
M3x6mm Countersunk Head Screw (10pcs)
M3x8mm Countersunk Head Screw (10pcs)
M3x10mm Countersunk Head Screw (10pcs)
M2.5x6mm Countersunk Head Screw (8pcs)
M2.5x10mm Countersunk Head Screw (8pcs)
M2.5x12mm Countersunk Head Screw (8pcs)
M2 x 7mm Chess Head Screw (8pcs)

Steel Set Screw M3 x 3 (10pcs)

Steel Set Screw M3 x 6 (10pcs)

Steel Set Screw M3 x 8 (10pcs)

REBEL 10 OPTION PARTS LIST
Chassis
PO-RCHO05RD

Drive Shaft
PA-DR0003

Ball Bearing
PO-CBST07
PO-CB0168
PO-CB025F
PO-CB168F

Suspension

PC-RSUO0SRD
PC-RSU006RD
PC-RSU0O07RD

Spring
PS-PC10080
PS-PC12080
PS-PC13080
PS-PFL04555
PS-PFL05055
PS-PS05060
PS-PS06060
PS-PS06560

Spur Gear
SG-K64088
SG-K64096
SG-K64104
SG-K64108
SG-K64112
SG-K48069
SG-K48072
SG-K48073
SG-K48074
SG-K48075
SG-K48076
SG-K48077
SG-K48078

Accessores
AW-FNO3RD
AW-LNO3RD
PA-BW0060

Titanium Screw
TI-SF0306
TI-SF0308
TI-SC0306
TI-SC0308
TI-SC0310

Set Screw

PA-SS0303
PA-SS0306
PA-SS0308
PA-SS0310

Alloy Sevro Mount (2pcs)

Lightweight Diff. Ring (2pcs)

Ceramic Ball Bearing Set for T.O.P. Rebel 10 (9pcs)
Ceramic Ball Bearing 1/4 x 3/8 inch (1pc)

Ceramic Ball Bearing 1/8 x 5/16 inch F (I1pc)
Ceramic Ball Bearing 1/4 x 3/8 inch F (1pc)

Rebel - Front Suspension Arm Spacer Set (0.5, 1 & 2mm each 2pcs)
Rebel - Reactive Adjuster Spacer Set (0.5, 1 & 2mm each 2pcs)
Rebel - Upper Hinge Pin Holder Spacer Set (0.5, 1 & 2mm each 2pcs)

Rebel - Center Shock Spring 1.0mm x 8 coils
Rebel - Center Shock Spring 1.2mm x 8 coils
Rebel - Center Shock Spring 1.3mm x 8 coils
Rebel 10 - Front Spring 0.45mm x 5.5 coils (2pcs)
Rebel 10 - Front Spring 0.5mm x 5.5 coils (2pcs)
Rebel - Side Spring 0.50mm x 6 coils (2pcs)
Rebel - Side Spring 0.60mm x 6 coils (2pcs)
Rebel - Side Spring 0.65mm x 6 coils (2pcs)

Spur Gear 64P 88T
Spur Gear 64P 96T
Spur Gear 64P 104T
Spur Gear 64P 108T
Spur Gear 64P 112T
Spur Gear 48P 69T
Spur Gear 48P 72T
Spur Gear 48P 73T
Spur Gear 48P 74T
Spur Gear 48P 75T
Spur Gear 48P 76T
Spur Gear 48P 77T
Spur Gear 48P 78T

Aluminum Flat Nut M3 Red ( 5pcs)
M3 Aluminum Nylon Nut Red (8 pcs)
Balance Weight 5g & 10g

M3x6 Titanium Button Head Hex Screws (6pcs)
M3x8 Titanium Button Head Hex Screws (6pcs)
M3x6 Titanium Countersunk Head Hex Screws (6pcs)
M3x8 Titanium Countersunk Head Hex Screws (6pcs)
M3x10 Titanium Countersunk Head Hex Screws (6pcs)

M3x 3mm Stainless Steel Hex Socket Set Screw (10 pes)
M3x 6mm Stainless Steel Hex Socket Set Screw (10 pes)
M3x 8mm Stainless Steel Hex Socket Set Screw (10 pcs)
M3x10mm Stainless Steel Hex Socket Set Screw (8 pcs)

Page 22




	P01.pdf
	P02
	P03
	P04
	P05
	P06
	P07
	P08
	P09
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	P17
	P18
	P19
	P20
	P21
	P22

